
INVESTIGATION OF ORGANIC NITROGEN ACTIVITY IN BIOLOGICAL PROCESSES 

OF WATER RESOURCE RECOVERY FACILITIES 

A Dissertation 

Submitted to the Graduate Faculty 

of the 

North Dakota State University 

of Agriculture and Applied Science 

By 

Ruchi Joshi Bhardwaj 

In Partial Fulfillment of the Requirements 

for the Degree of 

DOCTOR OF PHILOSOPHY 

Major Program: 

 Environmental & Conservation Sciences 

March 2021 

Fargo, North Dakota 



North Dakota State University 
Graduate School 

 

Title 

 
INVESTIGATION OF ORGANIC NITROGEN ACTIVITY IN 

BIOLOGICAL PROCESSES OF WATER RESOURCE RECOVERY 

FACILITIES 

  

  

  By   

  
Ruchi Joshi Bhardwaj 

  

     

    

  The Supervisory Committee certifies that this disquisition complies with 
[...]
validating the investigation conducted by Ruchi Joshi Bhardwaj. 



52 

Simsek et al. (2013) investigated the fate of bsON and AbsON in a full-scale WRRF consisting of 

both ASP and MBBR. The biodegradable fraction of sON or bsON can be biochemically oxidized 

by bacteria to produce NH3-N (Khan et al., 2009) whereas the bioavailable fraction of sON or 

AbsON can be uptaken by algae or other aquatic plant species for growth (Pehlivanoglu-Mantas 

and Sedlak, 2004, 2006). Nitrogen cycling can be influenced by the form of sON in the effluent. 

For instance, DFAA can be directly uptaken by (bioavailable to) the algae; however, other forms 

of sON might have to be first hydrolyzed and/or mineralized (biodegraded) by bacteria making 

them bioavailable to the algae or other phytoplanktons in the receiving waters (Simsek et al., 2013; 

Zheng et al., 2021). Results from the study by Simsek et al. (2013) concluded that ASP removed 

29% sON whereas MBBR removed only 4% sON. The authors suggested that a low C/N ratio, 

solubilization of particulate organics from the biofilm, and/or release of soluble microbial products 

(SMPs) might have affected the sON removal in the MBBR process along with other possibilities 

(Simsek et al., 2013). 

Hu, Liao, Geng et al. (2018) investigated the effect of different C/N ratios (3, 4, 5 and 6) 

on the removal of sON and AbsON in DNFs. They fed secondary effluent to the filters and noticed 

the maximum effluent sON at C/N ratio of 3 (1.91 mg sON/L) and no impact on effluent sON for 

higher C/N ratios i.e., 4 (1.70 mg sON/L), 5 (1.70 mg sON/L) and 6 (1.69 mg sON/L). However, 

effluent AbsON decreased with increasing C/N ratio suggesting that sON produced by DNFs at 

higher C/N ratios will be less bioavailable, a scenario favorable for the receiving waters (Hu, Liao, 

Geng et al., 2018). The studies of Simsek et al. (2013) and Hu, Liao, Geng et al. (2018) indicated 

that relatively less sON removal should be expected under a lower C/N ratio. However, no study 

has explicitly investigated the removal of sON in an MBBR process under different C/N ratios. 



53 

Effluent sON from biological treatment processes is primarily from influent- and process-

derived sources. The influent-derived sON is the result of recalcitrant ON, which has not been 

biodegraded or removed during wastewater treatment. Process-derived sON is released by 

metabolic activities associated with the biological processes (e.g., SMPs and extracellular 

polymeric substances) (Pehlivanoglu-Mantas and Sedlak, 2006; Simsek et al., 2016; Hu et al., 

2020). Since process-derived sON is contributed by the growth and decay of microorganisms 

during the biological treatment processes, process-derived sON is unavoidable and more closely 

related to operational parameters than influent-derived sON (Sattayatewa et al., 2009). 

Approximately 33% of the effluent sON are process-derived while the rest of it is from the influent 

(Randtke et al., 1978; Novak, 2006). However, the extent of the biological production of sON 

varies from one biological system to the other (Bratby et al., 2008). Therefore, reducing the 

formation of process-derived sON in the biological treatment processes will be beneficial in 

achieving the low TN discharge limits and eventually safeguard the water bodies receiving the 

treated wastewater. Parkin and McCarty (1981b) investigated the influence of organic loading 

(glucose, acetate, glucose-acetate mixture) on sON production and found that an increase in 

organic loading increased sON production in the ASP (Parkin and McCarty, 1981b). Although 

there have been several studies investigating the effect of organic loading (measured as chemical 

oxygen demand (COD)) on nitrification in an MBBR process (Kermani et al., 2008; Bassin et al., 

2012; Torkaman et al., 2015; Bassin et al., 2016), no study has investigated the effect of organic 

loading on the production of sON by biofilm particularly those in an MBBR. 

Simsek et al. (2013) reported sON removal of 29% by ASP and 4% by MBBR (for 

nitrification) in a full-scale WRRF. Their study suggested that in an MBBR, lower ammonification 

of sON occurred due to less ability of ammonifying bacteria to compete for oxygen compared to 



54 

nitrifiers (Simsek et al., 2013). Ammonification is a major pathway for sON degradation and is 

considered to be achieved primarily by heterotrophs and phytoplanktons (Ohkouchi and Takano, 

2014). Ammonia produced from ammonification is transformed via nitrification and/or assimilated 

into biomass. Since nitrifiers are primarily known autotrophs, they are not believed to be directly 

associated with sON degradation (Metcalf and Eddy, 2003; Simsek et al., 2013). Hence, sON 

degradation is largely considered to be a heterotrophic bacterial process.  

Few studies reported that while heterotrophic processes remove higher fraction of sON, 

reduction in sON concentration was also observed after nitrification stages at full-scale WRRFs 

highlighting the involvement of nitrifiers in sON biodegradation (Simsek et al., 2012; 2013). 

Wadhawan et al. (2015) reported 57% sON removal through the nitrification process in secondary 

effluent and lesser removal through the heterotrophic process (38%). The nitrification process 

biodegraded higher concentration of sON compared to the heterotrophic process. The study also 

claimed that during the nitrification, AOB rather than NOB were responsible for sON degradation 

and it is the first study that reported the involvement of nitrification in sON degradation. Therefore, 

based on the results from these previous studies (Simsek et al., 2012; 2013; Wadhawan et al., 

2015), this task aimed at exploring the production of sON and the effect of C/N ratios on sON 

degradation during nitrification in a MBBR. 

The objective of this task was to identify the influence of organic loading and different C/N 

ratios on sON activity (production and removal) in bench-scale reactors that mimic the nitrification 

process of MBBRs. Specifically, this task examined the effect of readily bioavailable COD on the 

production of sON by feeding synthetic wastewater with no organic nitrogen. This task also 

investigated the effect of different C/N ratios on sON degradation for which the reactors received 

real wastewater samples representing different C/N ratios. Results from this task could extend the 



55 

knowledge on the fixed film process with respect to sON activity to regulate and optimize reactor 

operation in order to achieve low TN discharge limits. 

4.2. Materials and Methods 

4.2.1. MBBR Media and Wastewater Sample Sources and Collections 

The biofilm carriers used in this task were collected from the nitrifying MBBR basin of the 

Moorhead wastewater treatment plant (MWWTP), Moorhead, MN (Figure 4.1). The biofilm 

carriers were collected from the basin in bulk using a 5 L bucket and transported within 15 min to 

a laboratory where experimental work was conducted. The carriers were separated from the liquid 

phase using a stainless-steel strainer. The separated carriers were weighed, and equal amounts 

(50% of the reactor volume) were added immediately to four 1 L beakers (batch reactors).  

To represent varying C/N ratios, effluent grab samples were collected from the equalization 

basin (C/N = 4.2:1), primary clarifier (C/N = 1.5:1), activated sludge effluent (C/N = 0.8:1) and 

MBBR effluent (C/N = 0.2:1) as shown in Figure 4.2. The C/N ratios were obtained by dividing 

sCOD with TSN (C/N: 4.2 = 168/39.6, C/N: 1.5 = 74/48.4, C/N: 0.8 = 33/40.1; and C/N: 0.2 

=8/38.8). The collected wastewater samples were used in the experiments immediately after they 

were brought to the laboratory. Portions of collected wastewater samples were used for the 

analyses of TSS, VSS, inorganic nitrogen species and sON. Experimental work (operation of batch 

reactors as described in subsection 4.2.3) for each objective (production versus removal) was 

triplicated. The biofilm carriers as well as wastewater samples were collected three times for each 

objective corresponding to the triplication. 

 



56 

 

Figure 4.1. Biofilm carriers (A) collected from MBBR basin (B), magnified image of a single 

biofilm carrier with accumulated biofilm inside (C). 

The MWWTP has a peak pumping capacity of 38,000 m3/day and an average flow of 

15,000 m3/day. The facility must be in compliance with the discharge limits for BOD and NH3 and 

is not regulated for the TN limits. The facility employs high purity oxygen ASP (HPO-ASP) for 

removing BOD. A 3,024 m3 MBBR is used to nitrify NH3 in the treated wastewater from HPO-

AS. The hydraulic retention time and sludge retention time of the MBBR are 3.2 hand 32 d 

respectively. The reactor is filled approximately 32% with biofilm carriers (21 mm in diameter) 

that move throughout the reactor with the mixing action caused by the aeration system. More 

detailed information regarding the MBBR basin and the media is tabulated in Table A1 (under 

Appendix). The media provides a surface for nitrifying bacteria to attach and grow while a screen 

on the discharge keeps the media in the reactor.  

A B C 



57 

 

Figure 4.2. Graphical representation of the MWWTP. Sampling locations with respective C/N 

ratios are indicated by yellow boxes. 

4.2.2. Synthetic Wastewater Recipe 

The synthetic wastewater (SWW) recipe was modified from Nagaoka et. al. (1996) to 

mimic medium-strength domestic wastewater composition. SWW was employed to identify the 

effect of organic loading (readily bioavailable COD) on sON production in an MBBR process. 

Therefore, two different solutions of SWW (A and B) were prepared wherein the basic 

composition remained same as described in Chapter 3 under subsection 3.2.1. SWW A received 

no-COD, whereas SWW B received 400 mg COD/L using glucose. SWW contributed inorganic 

nitrogen (40 mg N/L) via NH4Cl, and no ON was added in the SWW solution. 

4.2.3. Experimental Setup 

This task was divided into two parts with two separate focuses: effect of organic loading 

on sON production and effect of C/N ratio on sON degradation.  

4.2.3.1. Effect of Organic Loading on sON Production 

For the first part, bench-scale experiments were conducted to identify the production of 

sON when the reactors were fed with SWW containing no organic nitrogen (Figure 4.3). Glucose 

Raw wastewater 

l Polishing ponds 

Dechlorination 

(i!ill 
Chlorination 

Bar screen 

C/N:0.2 

----+ 

Nitrification MBBR 

Discharge to Red 
River 

Vortex grit chamber Equalization basin 

C/N:0.8 -=-;.,. C/N:1.5 

Secondary 
clarifier 

Activated 
sludge 

C/N:4.2 

Primary 
clarifier 



58 

is a readily bioavailable source of COD which was added in the SWW that was fed to one of the 

two reactors. Two 1 L reactors were filled 50% (reactor volume) with biofilm carriers (~118 

g/reactor) collected from the nitrifying MBBR basin of the MWWTP. Each reactor was fed with 

SWW-A (0 mg COD/L) and SWW-B (400 mg COD/L) to make up the final volume to 1 L. The 

resulting organic loading rates were 0 and 2 g sCOD/m2
 of carrier surface whereas NH3 loading 

rate in each reactor was 0.2 g NH3-N/m2 of carrier surface. Both reactors were aerated using air 

stone-diffusers to maintain a DO concentration between 2-4 mg O2/L at room temperature 

(~20°C). pH inside the reactors was maintained at 7.2 - 7.8 using HCl and NaHCO3. Samples were 

collected from each reactor every 30 minutes until NH3 concentration reached below the detection 

limit (0.015 mg NH₃/L).  

 

Figure 4.3. Experimental setup to investigate the effect of organic loading (readily bioavailable 

COD) on sON production. Reactors were fed SWW containing 0 mg COD/L (A) and 400 mg 

COD/L (B). 

4.2.3.2. Effect of C/N Ratio on sON Degradation 

For the second part, batch experiments were conducted to investigate the effect of different 

C/N ratios on sON degradation (Figure 4.4). Fifty percent of the 1 L beakers were filled with 

biofilm carriers (~115 g/reactor) collected from the MBBR basin. Each reactor was filled to make 

up a final volume of 1 L with wastewater sample collected from four different locations, i.e., after 

equalization basin (C/N=4.2), after primary clarifier (C/N=1.5), after activated sludge (C/N=0.8),  

sww 
(no COD) 

A 1000mL 

I 

B 
1000mL 

AO @ @ 
~ ~ 0 

sww 
( 400 mg/L COD) 

0 • • O\ 0 O ~ ,...._ Biofilm carrier 
0 0 0/0hlo 
• • • • 0 0. 0 0 a.....+--Air bubbles 
: 0 •• • f! O •A 

~ 'a:V •• - ~ ,. · ~ 0 .. .. 0 .. 
_,,...,._.,....._ ... ...,.-+--+Air diffuser 

Air pump 



59 

and after MBBR basin (C/N=0.2) (Figure 1). The reactors were operated at room temperature 

(~20°C) while maintaining the pH between 7.2-7.8 and DO between 2-4 mg O2/L. All the reactors 

were operated continuously until the concentration of NH3 was below the detection limit (0.015 

mg NH₃/L). Samples were collected from each reactor every 30 min and were analyzed for sON. 

To examine if different C/N ratios affected the microbial activity in the biofilm attached to the 

biofilm carriers, an adenosine triphosphate (ATP) assay was used. The ATP assay is an indirect 

measurement for active cells, including non-culturable cells, based on their metabolic activity. It 

determined relatively an amount of active biomass in the biofilm attached to the biofilm carrier 

that was collected immediately before and after the operation of reactors. 

 

Figure 4.4. Experimental setup for investigating the effect of different C/N ratios on sON in bench-

scale MBBRs.  

4.2.4. Analytical Techniques 

The analytical techniques employed in this task are presented in Chapter 3 under subsection 

3.2.5. 

4.2.5. Measuring Soluble Fraction and sON  

Filtering a wastewater sample through a 0.45 μm pore size membrane filter to obtain 

soluble fraction can allow colloidal fraction ranging between 0.1 and 0.45 μm diameter to pass 

through in the filtrate. Hence, the flocculation-filtration technique (Mamais et al., 1993) was 

employed to remove both particulate and colloidal fractions from the samples. Zinc sulfate 

C/N: 4.2 C/N: 1.5 C/N: 0.8 C/N: 0.2 

Biofilm carrier 

WW sample 

Air bubbles 

Air pump 



60 

(ZnSO4) and sodium hydroxide (NaOH) were added to the sample to flocculate colloids and 

particulates followed by filtration with a 0.45 μm pore size cellulose acetate membrane filter 

(PALL Co., Port Washington, NY, USA) to obtain true soluble fraction. sON concentration was 

determined as the difference between TSN and total inorganic nitrogen (ammonia + nitrite + 

nitrate). 

4.2.6. Bacterial Growth Assessment 

The QuenchGone21TM wastewater test kit (Luminultra, New Brunswick, Canada) was used 

to assess the bacterial activity over a period of time (start and end of reactor operation) in the 

biofilm attached to the biofilm carriers in each reactor. The assay uses ATP as an indicator of 

biomass activity. The protocol provided in the QuenchGone21TM wastewater test kit was followed. 

The ATP assay measures light produced from a luminescent reaction between ATP (from the 

wastewater sample) and a mixture of luciferin, luciferase (an enzyme which naturally occurs in the 

tails of fireflies to produce light), and magnesium. Since the oxidation of one molecule of ATP 

produces one photon, concentration of ATP in a sample is proportional to the emitted light. The 

light output i.e., relative light units (RLU) was measured with a luminometer. The obtained RLU 

values were converted to ATP concentrations (µg ATP/g biofilm).  

4.3. Results and Discussion 

4.3.1. Effect of Organic Loading on sON Production 

4.3.1.1. MBBR Performance and sCOD Profile 

Figure 4.5 shows the sCOD profile in reactors A and B when the reactors were operated 

for a duration of 4.5 h. Although no COD was added in reactor A, sCOD concentration of nearly 

70 mg sCOD/L was detected in the reactor at t = 0 min. The presence of sCOD was attributed to 

biofilm carriers added to the reactors from the full-scale MBBR basin. Since media-contributed 



61 

COD is a residual content from two biological treatment processes (ASP and MBBR), it is assumed 

to be biorefractory in nature. The media-contributed COD could be released by following two 

routes. The recalcitrant sCOD leached from the biofilm into the bulk phase and/or readily 

hydrolysed particulate matter from the biofilm detached into the bulk phase (Sawyer and 

Hermanowicz, 1998; Hunt et al., 2004). Both the leaching and detachment were likely promoted 

by agitation via aeration in the reactors. The presence of recalcitrant COD identified in both 

reactors was unavoidable, therefore, from further on, reactor A will be referred to as “control” 

whereas reactor B will be referred to as “glucose” highlighting the presence of readily bioavailable 

COD source that was added through SWW. Hence, the operation of reactor A began with internal 

COD whereas reactor B operation began with both internal as well as an external source of COD. 

 

Figure 4.5. COD removal during the nitrification process in reactors A (internal COD) and B 

(internal + external COD). 

Graphically, no significant sCOD reduction was observed in the bulk phase of each reactor 

(Figure 4.5). However, over a period of 4.5 h of operation, a net concentration of 26 mg sCOD/L 

was removed from the bulk phase of reactor B whereas no reduction was observed for reactor A. 

0

100

200

300

400

500

600

0 0.5 1 1.5 2 2.5 3 3.5 4 4.5

sC
O

D
 (

m
g
/L

)

Time (h)

Reactor A (control) Reactor B (glucose)---
1- - -I - - 1- - 4

- -1- - 1- - -f - - t- - i - - t 



62 

Two possibilities have been postulated for the decrease of sCOD concentration observed in the 

bulk phase of reactor B. Since the addition of glucose was the only difference between the two 

reactors, the first possibility is that the growth of heterotrophs in the biofilm of reactor B could 

have enhanced the sCOD removal. The second possibility is that sCOD might have diffused from 

the liquid phase into the biofilm to equilibrate the concentration gradient. The biofilm composition 

was not examined, hence, these are only speculations based on bulk phase sCOD analysis. 

4.3.1.2. Nitrification and sON Profile  

Figure 4.6 displays the nitrification profile of each reactor wherein by 4.5 h of operation, 

MBBR media added to each reactor successfully nitrified NH3 (>99%) to below detection limits. 

In reactor B (glucose), nitritation (NH3 to NO2
-) and nitratation (NO2

- to NO3
-) were achieved 

relatively earlier as compared to reactor A (control). At 2.5 h of operation, higher removal of 

influent NH3 was observed under reactor B (94.6%) than reactor A (54.2%). Bassin et al. (2012) 

reported that less time was required to achieve complete removal of NH3 in the presence of organic 

carbon during the initial operation of a laboratory-scale MBBR. The authors tied the heterotrophic 

condition (presence of casein peptone, meat extract and urea) to the enrichment of nitrifiers in the 

biofilm. The presence of higher amounts of organic carbon resulted in greater EPS production by 

heterotrophs, which promoted the attachment of nitrifying bacteria to biofilm and reduced loss of 

nitrifiers through detachment, thereby resulting in an increased nitrification rate (Bassin et al., 

2012). Considering the availability of readily bioavailable organic carbon and NH3 in the reactor, 

the explanation by Bassin et al. (2012) agrees with the difference in the nitrification rates observed 

in this task. 



63 

 

Figure 4.6. Nitrification profile of bench-scale MBBRs operated for a duration of 4.5 h. Operation 

of reactor A (control) started with internal COD whereas reactor B (glucose) started with a 

combination of internal + external COD.  

Figure 4.7 shows the sON profiles observed in each reactor. Net production of process-

derived sON was identified at every time point in each reactor when no organic nitrogen was fed. 